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Associated Parties:
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District 1 (1)

Final Testing Report

TR-447 Ref #: A717111 Lab #: L20030042 Status: Finalized P EnglishPass/Fail:

RS - Requalification

02/28/2020

02/05/2020

02/04/2020

01/27/2020

 3

Calcite A8

Mr. Alexander Behnke

2016 / 7 / 703

0100

Place Collected:

Mtl Code / Class: 203 (Aggregate) - A8

PE/PEQ No:

Lot / Batch #: 1

TR-447 XRef:

JMF Year-No:

Location Code: ERG25a14

Sp.  Provision:

PO #:

Released:

Tank No.:

WBS #: T-09008509000-0100-614-1

Last Test Date:

Product Name:

County Code:

Sampled By / Cert ID #:

Received Lab:

Section: 000

408 Year/Ver/Sect:

Received Dock:

S.R.:

Set Up:

Organization:

Fed Proj Stat Code: Collected:

Sample Class:Contract #:

# Increments:

QA Rating:

Stockpile

Construction Item #:

01/27/2020

Orig. Rpt. Date:

03/12/2020Lot Size & UoM: 2500 tons

Inspected By / Cert ID #: Mr. Joseph Manno / 558130

Plastic Air (217):

   Increment Details

# County SR Segment / OffsetSec Station Offset LonLatL/RMaterial Code/Class AASHTO T 209Plmt Date

1

Remarks:

Aggregate Gradation Wash Test  (PTM 100) LTS - Coarse Aggregate

1 IncrementIncrement:

Percent Loss By Wash   0.31   P  (0 - 1.49)   

Page 1 of 3Print Date: 3/12/2020 11:05:04AM



L20030042Lab #:

Final Testing Report

A717111TR-447 Ref #: FinalizedStatus: Pass/Fail: P English 2.00

Aggregate Gradation  (PTM 616) LTS - Coarse Aggregate

1 IncrementIncrement:

Sieve Size   % Pass   P/F              

1/2"            100   P  (100 - 100)   

3/8"             89   P  (85 - 100)    

1/4"             45   P  (0 - 100)     

#4               20   P  (10 - 30)     

#8                3   P  (0 - 10)      

#16               0   P  (0 - 5)       

Los Angeles Abrasion  (AASHTO T 96) LTS - Coarse Aggregate

1 IncrementIncrement:

(C) L.A. Abrasion % Loss   29.62   P  (0 - 45.49)   

Aggregate Absorption Specific Gravity  (AASHTO T 85) LTS - Coarse Aggregate

1 IncrementIncrement:

Avg Percent Absorption           1.67   

Avg Ssd Specific Gravity        2.582   

Avg Bulk Specific Gravity       2.539   

Avg Apparent Specific Gravity   2.651   

Sodium Sulfate Soundness  (PTM 510) LTS - Coarse Aggregate

1 IncrementIncrement:

Sodium Sulfate Total % Loss   4.23   P  (0 - 10.49)   

Thin/Elongated Pieces  (ASTM D 4791) LTS - Coarse Aggregate

1 IncrementIncrement:

Thin & Elongated Pieces %   1.07   P  (0 - 15.49)   

Micro-Deval  (AASHTO T 327) LTS - Coarse Aggregate

1 IncrementIncrement:

(B) Micro-Deval Loss %   17.13   

Petrographic Description  (PTM 518 / ASTM C 295) LTS - Coarse Aggregate

1 IncrementIncrement:

Comments: This SAMPLE is composed of:

LIMESTONE:
Medium gray (N5) to very light gray (N8) [moderately weathered to very pale orange (10YR 8/2) to 
pale yellowish orange (10YR 8/6)], fine to medium with coarse and very coarse textured, LIMESTONE 
(100.0%), which is massive to cryptolaminated with an argillaceous residue, occasionally stylolitic, 
chalky and fossiliferous, and rarely moderately weathered and contains cross cutting coarse calcite 
veins.

Test Panel Comments: AASHTO #8

1Increment:

Comment:

Lab Findings
The sample submitted meets specification requirements for #A8 coarse aggregate.
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Unless otherwise indicated, the reported test results, laboratory findings, or calibrations relate only to the sampled and 
tested product, sample, or sample increment indicated on the report.

Where sampling and sample submission were performed by non-Laboratory Testing Section personnel, the reported test 
results, laboratory findings, or calibrations represent the product, sample, or sample increment as-received by the 

Laboratory Testing Section.

This report is authorized by Michael E. Matthews , P.G. of the Coarse Aggregate Lab, under the direction of 
Timothy L. Ramirez, P.E., Engineer of Tests.

This test report should not be reproduced except in full, without written approval of the laboratory.
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